

نام دارو
PANTOPRAZOLE CAPSULE, DELAYED RELEASE ORAL 40 mg
PANTOPRAZOLE CAPSULE, DELAYED RELEASE ORAL 20 mg
LEFLUNOMIDE TABLET ORAL 10 mg
VALACYCLOVIR TABLET ORAL 1000 mg
SUMATRIPTAN (AS SUCCINATE) INJECTION PARENTERAL 12 mg/1mL 0.5 mL
KETOROLAC TROMETAMOL SOLUTION, DROPS OPHTHALMIC 0.5 % 5 mL
BRIMONIDINE TARTRATE SOLUTION, DROPS OPHTHALMIC 0.2 % 5 mL
BISOPROLOL FUMARATE TABLET ORAL 2.5 mg
LATANOPROST / TIMOLOL (AS MALEATE) SOLUTION, DROPS OPHTHALMIC 50 ug/5 mg/1mL 2.5 mL
TACROLIMUS OINTMENT TOPICAL 0.03 % 30 g
NAPHAZOLINE HYDROCHLORIDE SPRAY NASAL 0.05 % 20 mL
LEVOFLOXACIN HEMIHYDRATE SOLUTION, DROPS OPHTHALMIC 0.5 % 0.5 mL
OXYMETAZOLINE HYDROCHLORIDE SPRAY NASAL 0.05 % 15 mL
LEVODOPA / CARBIDOPA / ENTACAPONE TABLET ORAL 50 mg/12.5 mg/200 mg
LENALIDOMIDE CAPSULE ORAL 25 mg
KETOROLAC TROMETAMOL TABLET ORAL 10 mg
DABIGATRAN ETEXILATE (AS MESYLATE) CAPSULE ORAL 110 mg
DABIGATRAN ETEXILATE (AS MESYLATE) CAPSULE ORAL 75 mg
OXYMETAZOLINE HYDROCHLORIDE SPRAY NASAL 0.05 % 20 mL
RIFAXIMIN TABLET ORAL 200 mg
AMLODIPINE (AS BESILATE) / VALSARTAN TABLET ORAL 5 mg/160 mg
CLINDAMYCIN (AS PHOSPHATE) SUPPOSITORY VAGINAL 100 mg
SITAGLIPTIN (AS PHOSPHATE) / METFORMIN HYDROCHLORIDE TABLET ORAL 50 mg/1000 mg
SITAGLIPTIN (AS PHOSPHATE) / METFORMIN HYDROCHLORIDE TABLET ORAL 50 mg/500 mg
PRASUGREL TABLET ORAL 5 mg
SITAGLIPTIN (AS PHOSPHATE) TABLET ORAL 100 mg
LEVOFLOXACIN INJECTION, SOLUTION INTRAVENOUS 5 mg/1mL 100 mL
LEVETIRACETAM INJECTION, SOLUTION, CONCENTRATE PARENTERAL 100 mg/1mL 5 mL
FEBUXOSTAT TABLET ORAL 40 mg
METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL 750 mg
METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL 1000 mg
IVABRADINE (AS HYDROCHLORIDE) TABLET ORAL 5 mg
MOMETASONE FUROATE OINTMENT TOPICAL 0.1 % 15 g
RIVAROXABAN TABLET ORAL 10 mg
GEMIFLOXACIN TABLET ORAL 320 mg
CALCIPOTRIOL / BETAMETHASONE DIPROPIONATE OINTMENT TOPICAL 0.005 %/0.064 % 30 g
AZITHROMYCIN DIHYDRATE SOLUTION, DROPS OPHTHALMIC 1 % 2.5 mL
DENOSUMAB INJECTION, SOLUTION PARENTERAL 60 mg/1mL 1 mL
LENALIDOMIDE CAPSULE ORAL 10 mg
CLARITHROMYCIN POWDER, FOR SUSPENSION ORAL 125 mg/5 mL 100 mL
DULOXETINE CAPSULE, DELAYED RELEASE ORAL 20 mg
FINASTERIDE TABLET ORAL 1 mg
TERAZOSIN TABLET ORAL 2 mg
TERAZOSIN TABLET ORAL 5 mg

MONTELUKAST TABLET, CHEWABLE ORAL 5 mg
ABIRATERONE ACETATE TABLET ORAL 250 mg
BUPROPION HYDROCHLORIDE TABLET ORAL 100 mg
LEVETIRACETAM SOLUTION ORAL 100 mg/1 mL 120 mL
CALCIPOTRIOL OINTMENT TOPICAL 50 ug/1g 30 g
TAMSULOSIN HYDROCHLORIDE CAPSULE, EXTENDED RELEASE ORAL 0.4 mg
LEVODOPA / CARBIDOPA / ENTACAPONE TABLET ORAL 100 mg/25 mg/200 mg
LEVOFLOXACIN TABLET ORAL 750 mg
FEBUXOSTAT TABLET ORAL 80 mg
SUMATRIPTAN (AS SUCCINATE) TABLET ORAL 50 mg
SUMATRIPTAN (AS SUCCINATE) TABLET ORAL 100 mg
RIZATRIPTAN (AS BENZOATE) TABLET, ORALLY DISINTEGRATING ORAL 10 mg
CEFUROXIME TABLET ORAL 250 mg
CEFUROXIME TABLET ORAL 500 mg
BUPROPION HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL 150 mg
CLARITHROMYCIN TABLET ORAL 500 mg
ZOLMITRIPTAN TABLET ORAL 5 mg
CISATRACURIUM INJECTION PARENTERAL 2 mg/1mL 5 mL
TOLTERODINE TARTRATE CAPSULE, EXTENDED RELEASE ORAL 2 mg
METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL 500 mg
LEVOFLOXACIN INJECTION, SOLUTION, CONCENTRATE PARENTERAL 25 mg/1mL 20 mL
RIFAXIMIN TABLET ORAL 550 mg
CLINDAMYCIN (AS PHOSPHATE) CREAM VAGINAL 2 % 40 g
PLERIXAFOR INJECTION PARENTERAL 20 mg/1mL
SITAGLIPTIN (AS PHOSPHATE) TABLET ORAL 50 mg
SITAGLIPTIN (AS PHOSPHATE) TABLET ORAL 25 mg
RIVAROXABAN TABLET ORAL 20 mg
RIZATRIPTAN (AS BENZOATE) TABLET ORAL 5 mg
PANTOPRAZOLE TABLET, DELAYED RELEASE ORAL 20 mg
PANTOPRAZOLE TABLET, DELAYED RELEASE ORAL 40 mg
PIRFENIDONE TABLET ORAL 200 mg
FOSFOMYCIN (AS TROMETAMOL) GRANULE, FOR SOLUTION ORAL 3 g
MESALAZINE GRANULE, EXTENDED RELEASE ORAL 1 g
POTASSIUM CITRATE TABLET, EXTENDED RELEASE ORAL 10 meq
SERTACONAZOLE NITRATE CREAM TOPICAL 2 % 30 g
ZONISAMIDE CAPSULE ORAL 100 mg
TOLTERODINE TARTRATE TABLET ORAL 1 mg
TOLTERODINE TARTRATE TABLET ORAL 2 mg
GALANTAMINE (AS HYDROBROMIDE) TABLET ORAL 4 mg
GALANTAMINE (AS HYDROBROMIDE) TABLET ORAL 8 mg
RIVAROXABAN TABLET ORAL 15 mg
LINEZOLID INJECTION, SOLUTION PARENTERAL 2 mg/1mL 300 mL
LENALIDOMIDE CAPSULE ORAL 15 mg
CLINDAMYCIN (AS PHOSPHATE) / CLOTRIMAZOLE CREAM VAGINAL 2 %/2 % 30 g
APIXABAN TABLET ORAL 2.5 mg
APIXABAN TABLET ORAL 5 mg
DAPSONE GEL TOPICAL 5 % 30 g

LENALIDOMIDE CAPSULE ORAL 5 mg
MOMETASONE FUROATE CREAM TOPICAL 0.1 % 15 g
MOMETASONE FUROATE LOTION TOPICAL 0.1 % 20 mL
LINAGLIPTIN TABLET ORAL 5 mg
NAPHAZOLINE HYDROCHLORIDE SPRAY NASAL 0.05 % 15 mL
POTASSIUM CITRATE TABLET ORAL 5 meq
CLARITHROMYCIN POWDER, FOR SUSPENSION ORAL 125 mg/5 mL 60 mL
LEVODOPA / CARBIDOPA / ENTACAPONE TABLET ORAL 200 mg/50 mg/200 mg
TENOFOVIR ALAFENAMIDE (AS FUMARATE) TABLET ORAL 25 mg
EMTRICITABINE / TENOFOVIR ALAFENAMIDE (AS FUMARATE) TABLET ORAL 200 mg/25 mg
TROPICAMIDE SOLUTION, DROPS OPHTHALMIC 1 % 0.5 mL
FLUOCINOLONE / HYDROQUINONE / TRETINOIN CREAM TOPICAL 0.01 %/4 %/0.05 % 15 g
LEVETIRACETAM INJECTION, SOLUTION PARENTERAL 15 mg/1mL 100 mL
IPRATROPIUM BROMIDE SPRAY, METERED NASAL 21 ug/1 {Puff} 15 mL
IPRATROPIUM BROMIDE SPRAY, METERED NASAL 42 ug/1 {Puff}
MIRTAZAPINE TABLET ORAL 45 mg
ABIRATERONE ACETATE TABLET ORAL 500 mg
BIMATOPROST SOLUTION, DROPS OPHTHALMIC 0.03 % 3 mL
IVABRADINE (AS HYDROCHLORIDE) TABLET ORAL 7.5 mg
METFORMIN HYDROCHLORIDE / LINAGLIPTIN TABLET ORAL 1000 mg/2.5 mg
METFORMIN HYDROCHLORIDE / LINAGLIPTIN TABLET ORAL 500 mg/2.5 mg
METHOTREXATE INJECTION, SOLUTION PARENTERAL 50 mg/1mL 0.6 mL
EMPAGLIFLOZIN TABLET ORAL 25 mg
EMPAGLIFLOZIN TABLET ORAL 10 mg
EMPAGLIFLOZIN / METFORMIN HYDROCHLORIDE TABLET ORAL 5 mg/1000 mg
EMPAGLIFLOZIN / METFORMIN HYDROCHLORIDE TABLET ORAL 12.5 mg/1000 mg
RIVAROXABAN TABLET ORAL 2.5 mg
EMPAGLIFLOZIN / LINAGLIPTIN TABLET ORAL 10 mg/5 mg
EMPAGLIFLOZIN / LINAGLIPTIN TABLET ORAL 25 mg/5 mg
EDARAVONE INJECTION, SOLUTION PARENTERAL 30 mg/20mL
OFLOXACIN SOLUTION, DROPS OPHTHALMIC 3 mg/1mL 5 mL
BUDESONIDE AEROSOL, METERED RESPIRATORY 200 ug/1 {dose} 200 {dose}
IPRATROPIUM BROMIDE SPRAY, METERED NASAL 21 ug/1 {Puff} 25 mL
DOMPERIDONE FOR SUSPENSION ORAL 1 mg/1 mL 120 mL
TINIDAZOLE TABLET ORAL 500 mg
OSELTAMIVIR (AS PHOSPHATE) CAPSULE ORAL 75 mg
TIZANIDINE TABLET ORAL 4 mg
EZETIMIBE TABLET ORAL 10 mg
MEMANTINE HYDROCHLORIDE TABLET ORAL 10 mg
ESOMEPRAZOLE TABLET, DELAYED RELEASE ORAL 40 mg
SERTRALINE (AS HYDROCHLORIDE) TABLET ORAL 25 mg
DULOXETINE CAPSULE, DELAYED RELEASE ORAL 60 mg
LEVETIRACETAM TABLET ORAL 250 mg
LEFLUNOMIDE TABLET ORAL 20 mg
LEVETIRACETAM TABLET ORAL 500 mg
ZOLPIDEM TABLET ORAL 10 mg
MONTELUKAST TABLET ORAL 10 mg

ATOMOXETINE HYDROCHLORIDE CAPSULE ORAL 40 mg
ATOMOXETINE HYDROCHLORIDE CAPSULE ORAL 18 mg
ATOMOXETINE HYDROCHLORIDE CAPSULE ORAL 25 mg
BUDESONIDE CAPSULE, DELAYED RELEASE ORAL 3 mg
RABEPRAZOLE SODIUM TABLET, DELAYED RELEASE ORAL 20 mg
ROSUVASTATIN (AS CALCIUM) TABLET ORAL 10 mg
ESCITALOPRAM (AS OXALATE) TABLET ORAL 20 mg
TACROLIMUS OINTMENT TOPICAL 0.1 % 30 g
DOMPERIDONE TABLET ORAL 10 mg
LEVOFLOXACIN TABLET ORAL 250 mg
ROSUVASTATIN (AS CALCIUM) TABLET ORAL 20 mg
LOTEPREDNOL ETABONATE SUSPENSION, DROPS OPHTHALMIC 0.5 % 5 mL
MOMETASONE FUROATE CREAM TOPICAL 0.1 % 30 g
TOLTERODINE TARTRATE CAPSULE, EXTENDED RELEASE ORAL 4 mg
BISOPROLOL FUMARATE TABLET ORAL 5 mg
LEVOFLOXACIN TABLET ORAL 500 mg
PREGABALIN CAPSULE ORAL 75 mg
ZOLPIDEM TABLET ORAL 5 mg
ATOMOXETINE HYDROCHLORIDE CAPSULE ORAL 60 mg
ROSUVASTATIN (AS CALCIUM) TABLET ORAL 5 mg
ROSUVASTATIN (AS CALCIUM) TABLET ORAL 40 mg
MOMETASONE FUROATE OINTMENT TOPICAL 0.1 % 30 g
SOLIFENACIN SUCCINATE TABLET ORAL 5 mg
SOLIFENACIN SUCCINATE TABLET ORAL 10 mg
LISINAPRIL TABLET ORAL 10 mg
LISINAPRIL TABLET ORAL 5 mg
DULOXETINE CAPSULE, DELAYED RELEASE ORAL 30 mg
PREGABALIN CAPSULE ORAL 150 mg
MIRTAZAPINE TABLET ORAL 30 mg
BUDESONIDE SPRAY NASAL 64 ug/1 {dose} 120 {Puff}
LINEZOLID TABLET ORAL 600 mg
FUSIDATE SODIUM OINTMENT TOPICAL 2 % 15 g
ATOMOXETINE HYDROCHLORIDE CAPSULE ORAL 10 mg
ESCITALOPRAM (AS OXALATE) TABLET ORAL 5 mg
PREGABALIN CAPSULE ORAL 300 mg
PREGABALIN CAPSULE ORAL 50 mg
FLUCONAZOLE INJECTION PARENTERAL 2 mg/1mL 100 mL
ESCITALOPRAM (AS OXALATE) TABLET ORAL 10 mg
NITRAZEPAM TABLET ORAL 5 mg
VALACYCLOVIR TABLET ORAL 500 mg
MEMANTINE HYDROCHLORIDE TABLET ORAL 5 mg
AZITHROMYCIN INJECTION, POWDER, FOR SOLUTION PARENTERAL 500 mg
CLARITHROMYCIN POWDER, FOR SUSPENSION ORAL 250 mg/5 mL 60 mL
PREGABALIN CAPSULE ORAL 100 mg
CARBAMAZEPINE SUSPENSION ORAL 100 mg/5mL 250 mL
LEVETIRACETAM TABLET ORAL 1000 mg
LEVETIRACETAM TABLET ORAL 750 mg

EPLERENONE TABLET ORAL 25 mg
EPLERENONE TABLET ORAL 50 mg
HYDROCORTISONE / ACETIC ACID SOLUTION, DROPS AURICULAR (OTIC) 1 %/2 % 10 mL
EMTRICITABINE / TENOFOVIR DISOPROXIL FUMARATE TABLET ORAL 200 mg/300 mg
KETOCONAZOLE LOTION TOPICAL 2 % 20 mL
LEVODOPA / CARBIDOPA / ENTACAPONE TABLET ORAL 150 mg/37.5 mg/200 mg
PREGABALIN CAPSULE ORAL 200 mg
OLOPATADINE HYDROCHLORIDE SOLUTION, DROPS OPHTHALMIC 5 mg/5mL 5 mL
AMLODIPINE (AS BESILATE) / ATORVASTATIN (AS CALCIUM) TABLET ORAL 5 mg/10 mg
ENTECAVIR TABLET ORAL 1 mg
CIPROFLOXACIN / DEXAMETHASONE SUSPENSION, DROPS AURICULAR (OTIC) 0.3 %/0.1 %
LAMIVUDINE / ZIDOVUDINE TABLET ORAL 150 mg/300 mg
RANOLAZINE TABLET, EXTENDED RELEASE ORAL 500 mg
DEXMEDETOMIDINE (AS HYDROCHLORIDE) INJECTION, SOLUTION, CONCENTRATE PARENTERAL
ZALEPLON CAPSULE ORAL 5 mg
ALENDRONIC ACID / COLECALCIFEROL TABLET ORAL 70 mg/140 ug
OLOPATADINE HYDROCHLORIDE SPRAY NASAL 0.6 % 20 mL
BUPROPION HYDROCHLORIDE TABLET ORAL 75 mg
DABIGATRAN ETEXILATE (AS MESYLATE) CAPSULE ORAL 150 mg
CYPROHEPTADINE HYDROCHLORIDE SOLUTION ORAL 2 mg/5mL 60 mL
LACOSAMIDE TABLET ORAL 200 mg
AMPHOTERICIN B NANOLIPOSOMAL GEL TOPICAL 0.4 % 15 g
ACICLOVIR CREAM TOPICAL 5 % 10 g
ERYTHROMYCIN GEL TOPICAL 4 % 30 g
NEVIRAPINE TABLET ORAL 200 mg
DOBUTAMINE INJECTION, POWDER, LYOPHILIZED, FOR SOLUTION INTRAVENOUS 250 mg
DACLATASVIR TABLET ORAL 30 mg
PIRFENIDONE CAPSULE ORAL 267 mg
DASATINIB TABLET ORAL 50 mg
IVERMECTIN CREAM TOPICAL 1 % 15 g
EMTRICITABINE / TENOFOVIR DISOPROXIL FUMARATE / EFAVIRENZ TABLET ORAL 200 mg/300 mg/
MEMANTINE HYDROCHLORIDE CAPSULE, EXTENDED RELEASE ORAL 14 mg
IVERMECTIN TABLET ORAL 6 mg
MEGLUMINE COMPOUND SOLUTION ORAL 66 %/10 % 120 mL
MEMANTINE HYDROCHLORIDE CAPSULE, EXTENDED RELEASE ORAL 21 mg
NILOTINIB CAPSULE ORAL 150 mg
FUSIDIC ACID CREAM TOPICAL 2 % 15 g
DOLUTEGRAVIR TABLET ORAL 50 mg
SUCCINYLCHOLINE CHLORIDE INJECTION PARENTERAL 20 mg/1mL 5 mL
ONDANSETRON TABLET, ORALLY DISINTEGRATING ORAL 8 mg
DOMPERIDONE FOR SUSPENSION ORAL 1 mg/1 mL 100 mL
LACOSAMIDE TABLET ORAL 100 mg
LACOSAMIDE TABLET ORAL 50 mg
LACOSAMIDE TABLET ORAL 150 mg
OMEPRAZOLE (AS SODIUM) INJECTION, POWDER, FOR SOLUTION PARENTERAL 40 mg
EMPAGLIFLOZIN / METFORMIN HYDROCHLORIDE TABLET ORAL 12.5 mg/500 mg
EMPAGLIFLOZIN / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL 10 mg/1000

EMPAGLIFLOZIN / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL 25 mg/1000
LISDEXAMFETAMINE MESILATE CAPSULE ORAL 30 mg
LISDEXAMFETAMINE MESILATE CAPSULE ORAL 50 mg
LISDEXAMFETAMINE MESILATE CAPSULE ORAL 70 mg
DUTASTERIDE / TAMSULOSIN CAPSULE ORAL 0.5 mg/0.4 mg
BUDESONIDE TABLET, EXTENDED RELEASE ORAL 9 mg
OLOPATADINE HYDROCHLORIDE SPRAY NASAL 0.6 % 15 mL
DASATINIB TABLET ORAL 100 mg
DASATINIB TABLET ORAL 140 mg
DASATINIB TABLET ORAL 20 mg
BUDESONIDE CAPSULE, EXTENDED RELEASE ORAL 3 mg
RIBAVIRIN TABLET ORAL 600 mg
DESONIDE OINTMENT TOPICAL 0.05 % 15 g
DESONIDE GEL TOPICAL 0.05 % 15 g
CHLORPROMAZINE HYDROCHLORIDE SOLUTION ORAL 25 mg/5mL 120 mL
ENTECAVIR TABLET ORAL 0.5 mg
EMPAGLIFLOZIN / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL 5 mg/1000 n
EMPAGLIFLOZIN / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL 12.5 mg/100
BISOPROLOL FUMARATE / HYDROCHLOROTHIAZIDE TABLET ORAL 2.5 mg/6.25 mg
BISOPROLOL FUMARATE / HYDROCHLOROTHIAZIDE TABLET ORAL 5 mg/6.25 mg
BISOPROLOL FUMARATE / HYDROCHLOROTHIAZIDE TABLET ORAL 10 mg/6.25 mg
BISOPROLOL FUMARATE / HYDROCHLOROTHIAZIDE TABLET ORAL 5 mg/12.5 mg
BISOPROLOL FUMARATE / HYDROCHLOROTHIAZIDE TABLET ORAL 10 mg/25 mg
ATORVASTATIN (AS CALCIUM) / EZETIMIBE TABLET ORAL 10 mg/10 mg
ATORVASTATIN (AS CALCIUM) / EZETIMIBE TABLET ORAL
ATORVASTATIN (AS CALCIUM) / EZETIMIBE TABLET ORAL 40 mg/10 mg
ATORVASTATIN (AS CALCIUM) / EZETIMIBE TABLET ORAL 80 mg/10 mg
SITAGLIPTIN (AS PHOSPHATE) / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE OR
SITAGLIPTIN (AS PHOSPHATE) / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE OR
ACETYLCYSTEINE GRANULE ORAL 100 mg
ACETYLCYSTEINE GRANULE ORAL 200 mg
CO-AMOXICLAV TABLET ORAL
CYPROHEPTADINE HYDROCHLORIDE SOLUTION ORAL 2 mg/5mL 150 mL
CYPROHEPTADINE HYDROCHLORIDE SOLUTION ORAL 2 mg/5mL 200 mL
METHOTREXATE INJECTION, SOLUTION PARENTERAL 25 mg/1mL 2 mL
AMLODIPINE (AS BESILATE) / BISOPROLOL FUMARATE TABLET ORAL 5 mg/10 mg
AMLODIPINE (AS BESILATE) / BISOPROLOL FUMARATE TABLET ORAL 10 mg/5 mg
AMLODIPINE (AS BESILATE) / BISOPROLOL FUMARATE TABLET ORAL 10 mg/10 mg
PROPRANOLOL HYDROCHLORIDE SYRUP ORAL /1mL 120 mL
EMPAGLIFLOZIN / LINAGLIPTIN / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE OI
EMPAGLIFLOZIN / LINAGLIPTIN / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE OI
EMPAGLIFLOZIN / LINAGLIPTIN / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE OI
EMPAGLIFLOZIN / LINAGLIPTIN / METFORMIN HYDROCHLORIDE TABLET, EXTENDED RELEASE OI
SELENIUM SULFIDE SHAMPOO TOPICAL 2.5 % 140 mL
SOLIFENACIN SUCCINATE / TAMSULOSIN HYDROCHLORIDE TABLET, EXTENDED RELEASE ORAL
ATORVASTATIN (AS CALCIUM) TABLET ORAL 80 mg
ACICLOVIR CREAM TOPICAL 5 % 15 g

SODIUM PICOSULFATE / MAGNESIUM OXIDE / CITRIC ACID POWDER, FOR SOLUTION ORAL 10 mg/3
INDAPAMIDE TABLET, EXTENDED RELEASE ORAL 1.5 mg
IVERMECTIN TABLET ORAL 3 mg
AZELAIC ACID CREAM TOPICAL 20 % 30 g
NICORANDIL TABLET ORAL 10 mg
NICORANDIL TABLET ORAL 20 mg
MODAFINIL TABLET ORAL 100 mg
ZOLMITRIPTAN TABLET ORAL 2.5 mg
ZALEPLON CAPSULE ORAL 10 mg
KETOCONAZOLE SHAMPOO TOPICAL 2 % 100 mL
MOMETASONE FUROATE LOTION TOPICAL 0.1 % 30 mL
LISINAPRIL TABLET ORAL 20 mg
LYNESTRENOL TABLET ORAL 0.5 mg
ZONISAMIDE CAPSULE ORAL 50 mg
MAFENIDE ACETATE CREAM TOPICAL 112 mg/1g 30 g
MISOPROSTOL TABLET ORAL 200 ug
GEFITINIB TABLET ORAL 250 mg
MOXIFLOXACIN (AS HYDROCHLORIDE) TABLET ORAL 400 mg
DASATINIB TABLET ORAL 70 mg
AMLODIPINE (AS BESILATE) / ATORVASTATIN (AS CALCIUM) TABLET ORAL 5 mg/20 mg
EFAVIRENZ TABLET ORAL 600 mg
MONOBENZONE CREAM TOPICAL 20 % 30 g
TRIPLE SULFA TABLET VAGINAL 172.5 mg/143.75 mg/184 mg
CELECOXIB CAPSULE ORAL 100 mg
TRAMADOL HYDROCHLORIDE CAPSULE ORAL 50 mg
ROPINIROLE (AS HYDROCHLORIDE) TABLET ORAL 0.25 mg
ROPINIROLE (AS HYDROCHLORIDE) TABLET ORAL 1 mg
ROPINIROLE (AS HYDROCHLORIDE) TABLET ORAL 5 mg
CEFUROXIME TABLET ORAL 125 mg
TRAMADOL HYDROCHLORIDE TABLET ORAL 50 mg
TRAMADOL HYDROCHLORIDE TABLET ORAL 100 mg
IPRATROPIUM BROMIDE / SALBUTAMOL (AS SULFATE) AEROSOL, METERED RESPIRATORY 20 ug/1
METHADONE HYDROCHLORIDE SOLUTION ORAL 25 mg/5 mL 250 mL
CISATRACURIUM INJECTION PARENTERAL 2 mg/1mL 2.5 mL
CISATRACURIUM INJECTION PARENTERAL 2 mg/1mL 10 mL
METHADONE HYDROCHLORIDE TABLET ORAL 20 mg
METHADONE HYDROCHLORIDE TABLET ORAL 40 mg
GALANTAMINE (AS HYDROBROMIDE) TABLET ORAL 12 mg
PAROXETINE (AS HYDROCHLORIDE) TABLET ORAL 20 mg
FORMOTEROL FUMARATE SPRAY, METERED RESPIRATORY 4.5 ug/1 {Puff} 100 {Puff}
KETOTIFEN SOLUTION, DROPS ORAL 1 mg/1mL 15 mL
ROPINIROLE (AS HYDROCHLORIDE) TABLET ORAL 0.5 mg
ACAMPROSATE TABLET, DELAYED RELEASE ORAL 300 mg
MONTELUKAST GRANULE ORAL 4 mg
MISOPROSTOL TABLET ORAL 100 ug
TEICOPLANIN INJECTION, POWDER, FOR SOLUTION PARENTERAL 200 mg
PRAMIPEXOLE DIHYDROCHLORIDE TABLET ORAL 0.5 mg

TEICOPLANIN INJECTION, POWDER, FOR SOLUTION PARENTERAL 400 mg
OXYCODONE HYDROCHLORIDE TABLET ORAL 5 mg
COLISTIMETHATE SODIUM INJECTION, POWDER, FOR SOLUTION PARENTERAL 1000000 [iU]
CEFTRIAXONE (AS SODIUM) INJECTION, POWDER, FOR SOLUTION PARENTERAL 2 g
AMLODIPINE (AS BESILATE) / ATORVASTATIN (AS CALCIUM) TABLET ORAL 10 mg/10 mg
ROCURONIUM BROMIDE INJECTION, SOLUTION PARENTERAL 10 mg/1mL 5 mL
MEMANTINE HYDROCHLORIDE TABLET ORAL 20 mg
TICAGRELOR TABLET ORAL 90 mg
PAROXETINE (AS HYDROCHLORIDE) TABLET ORAL 40 mg
CLINDAMYCIN (AS PHOSPHATE) / CLOTRIMAZOLE CREAM VAGINAL 2 %/2 % 40 g
FEBUXOSTAT TABLET ORAL 120 mg
COLISTIMETHATE SODIUM INJECTION, POWDER, FOR SOLUTION PARENTERAL 2000000 [iU]
COLISTIMETHATE SODIUM INJECTION, POWDER, FOR SOLUTION PARENTERAL 4500000 [iU]
SACUBITRIL / VALSARTAN TABLET ORAL 24 mg/26 mg
TOFACITINIB (AS CITRATE) TABLET ORAL 5 mg
PALBOCICLIB CAPSULE ORAL 125 mg
SACUBITRIL / VALSARTAN TABLET ORAL 49 mg/51 mg
GENTAMICIN INJECTION PARENTERAL 0.8 mg/1mL
LIDOCAINE / EPINEPHRINE INJECTION PARENTERAL 20 mg/12.5 ug/1mL 1.8 mL
BUPIVACAINE HYDROCHLORIDE INJECTION PARENTERAL 0.5 % 10 mL
DEXMEDETOMIDINE (AS HYDROCHLORIDE) INJECTION PARENTERAL 4 ug/1mL 100 mL
MIRTAZAPINE TABLET ORAL 15 mg
MIRTAZAPINE TABLET ORAL 7.5 mg
CIPROFLOXACIN INJECTION, SOLUTION INTRAVENOUS 10 mg/1mL 40 mL
TICAGRELOR TABLET ORAL 60 mg
EMPAGLIFLOZIN / METFORMIN HYDROCHLORIDE TABLET ORAL 5 mg/500 mg
DAPAGLIFLOZIN (AS PROPANEDIOL) TABLET ORAL 5 mg
TOFACITINIB (AS CITRATE) TABLET ORAL 10 mg
SACUBITRIL / VALSARTAN TABLET ORAL 97 mg/103 mg
CO-AMOXICLAV POWDER, FOR SUSPENSION ORAL 600 mg/42.9 mg/5mL 100 mL
BUDESONIDE AEROSOL, METERED RESPIRATORY 100 ug/1 {dose} 200 {dose}
PALBOCICLIB CAPSULE ORAL 100 mg
PALBOCICLIB CAPSULE ORAL 75 mg
POTASSIUM CITRATE TABLET, EXTENDED RELEASE ORAL 15 meq
CIPROFLOXACIN (AS LACTATE) INJECTION, SOLUTION INTRAVENOUS 2 mg/1mL 200 mL
BARICITINIB TABLET ORAL
BARICITINIB TABLET ORAL
PIRFENIDONE TABLET ORAL
METFORMIN HYDROCHLORIDE / LINAGLIPTIN TABLET, EXTENDED RELEASE ORAL
METFORMIN HYDROCHLORIDE / LINAGLIPTIN TABLET, EXTENDED RELEASE ORAL